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IF YOU NEED TO GO TO HOSPITAL AND ARE ON @

TREAT THIS PERSON
WITH RESPECT & DIGNITY

THEY ARE HERE
TODAY FOR HELP
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Project impetus: Care & Prevent study findings H?GIENE@

The Care & Prevent study explored SSTI prevention, risk & care among 455 PWID in London (2017-20) [1]

SELECT FINDINGS:

High reported lifetime prevalence of skin, soft tissue & venous infection (SSTVI): 68% (310/455) [2]
High proportion hospitalised for SSTVI: 44% (137/310): associated with care delay (54% >5 days, 28% >10 days)

Fear & experience of opioid withdrawal in hospital a primary barrier to treatment presentation & completion [3]

“It was that that really scared me more than anything, was being sick in hospital ... being sick [in withdrawal]
is one of the scariest things in the world to be.”

Stockpiling money & drugs, using illicit drugs in hospital and self discharge common:

“They give you a dose of methadone in the hospital but you have to wait for the doctor to consent, so I’'m
waiting days .... So going out, sick as a dog, arm bandaged up, | have to go out and find some money.”

1. Harris et al, 2018; 2. Wright et al., 2020; 3. Harris, 2020
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> Hospital critical medicines lists: informed by the Delayed & Omitted Medicines tool

»  We questioned the categorisation of drugs for substance dependence (webinars)

Dose not given atthe | Dose not given within 2 Dose omitted (i.e. not

time prescribed hours of time prescribed | administered by the time of

DRUG OR DRUG CLASS BY BNF CLASSIFICATION AND
next scheduled dose)

INDICATION (S) CONSIDERED

‘ Fotential risks as consequence of delay

Significant short-term patient
impact with moderate
intervention required; increase
in length of hospital stay
possible

4.10. Drugs used in substance dependence

For alcohol or opioid dependence

> With Release, we requested substance dependence guidelines from 224 acute NHS hospital trusts.

> 86 trusts provided 101 relevant policies: discrepancies in approach, barriers to timely OST, punitive language

"Patients with a history of drug abuse often have unreasonably high expectations.
Alleviation of all pain is not a goal.”
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_ gﬁg?fil?gg; Dose not given at the Dose not given within 2 Dose omitted (i.e. not The iHOST intervention

. time prescribed hours of time prescribed | administered by the time
SEW[CG P ’ of next schedu.fed dose)
4-lﬂd Dr:gs used in substance AIM: To optimise OST management in

ependence

hospital settings to reduce delayed
presentation, self-discharge and

4.10.1 Alcohol dependence
Benzodiazepines prescribed for alcohol
dependence and withdrawal

4.10  Drugs used in substance Nil or negligible patient Significant short-term emergency readmission a mong people
dependence impact with nil or minar patient impact with s e
4,10.3 Opioid dependence intervention required; no | moderate intervention WhO use OpIOIdS'
Opioids prescribed as substitution increase in length of stay | required; increase in
treatment in opioid dependence length of hospital stay 5‘,1{%‘{3‘53L?,??JS?&??:‘#E?’;&?,?E3’4@
possible
4.10 Drugs used in substance Nil or negligible patient Significant short-term
dependence impact with nil or minar patient impact with
{no BNF sub-code) intervention required; no | moderate intervention
Benzodiazepines prescribed for increase in length of stay | required; increase in
benzodiazepine dependence length of hospital stay
possible

People who inject drugs

1. ‘My Meds’ advocacy card

2.  Advocacy OST helpline

3. Online staff training module

4. ‘Best practice’ policy template
5. iHOST ‘champion




Document analysis of NHS Trust Policies
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v v v
Provided relevant policies ‘Responded ~ No final response
86/135 (84%) without relevant 5/135 (4%)
101 policies focusing Py poiicy

« People who useduuastomolds(«) [

+ Dependence / withdrawal (18) v v v
* Perioperative or pain m Ok(19): No policy in Sent non- Utilise a policy
2 ‘s‘:dm ©) s o place relevant policy from non-
 Substance use and pregnancy (9) 32/44 (73%) 5/44 (11%) acute trusts
« llicit substance use (8) 7/44 (16%)

Recruitment

e 224 NHS Trusts contacted 10/19 - 07/21
(follow-up post-pandemic) requesting
policies on substance dependence
management under Freedom of
Information Act 2000.

Inclusion

e Trusts: acute physical health admissions

* Policies: in use January 2020, ref opioid
withdrawal and/or OST provision.

Analysis
e Collaborative: community members
* Thematic content analysis
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Continuity of care: community prescriptions

All trusts: need to confirm usual doses with community services (3/86 required written confirmation).
* Only 18/86 trusts gave other options — e.g. previous hospital notes, online databases.
 Verification often not possible out of hours

» 17/86 trusts gave no guidance on what to do; 6/86 explicitly stated no OST should be prescribed

New or unconfirmed prescriptions

 Unconfirmed prescriptions usually treated the same as new prescriptions.
 67/86 trusts described regimen for OST initiation. 5/86 prohibited it.
 14/86: no mention or no practical information on how initiate OST

* Initiation regimens varied — 12 trusts limited dose to 30mg on day one, 2 trusts limited to 20mg. Often
restrictions on subsequent dose increments.
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Procedural barriers to timely OST
 Requirements for particular staff or specialist teams to assess patients and prescribe OST.
* 32/86 trusts specified drug liaison teams: benefits, but barrier if team not available out of hours.
e 42 Trusts required (27) or recommended (15) urine tests prior to OST prescription: Only 10 stated POC
e 14 required +ve urine drug test prior to OST regardless of whether community prescription confirmed.

* Limitations of drug tests (risk of false negatives) often not highlighted or downplayed.

Discharge

e 11/86 trusts did not highlight importance of promptly restarting community prescriptions post-discharge.
e  26/78 trusts where OST initiation was mentioned: no information on facilitating OST continuation.
 29/86 trusts did not mention or prohibited take away OST when discharged out of hours

One policy stated hospitals should not arrange continuation of new prescriptions and patients should self-refer.
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» Abuser”, “Addict”

Stigma and risk “Sanctions”
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Regular drug testing

Policies emphasised risk of opioid overdose: negating risk of opioid withdrawal

Supervised consumption

“Opioid withdrawal is not a life-threatening condition but opioid toxicity is” Behavioural congrs t
cts

Many policies promoted stigmatising attitudes and approaches:

» Some instructed that a patient should be made to speak or swallow water to prove they were not holding
OST in their mouth

» One maternity guideline stated that new mothers must be informed that if a test were positive, they might
be discharged while their baby remains in hospital until fit for discharge

» Six advised observing the patient urinate

» Some advised restricting visitors and specified that patients should not be allowed to leave the ward

“Patients with a history of drug abuse often have unreasonably high expectations. Alleviation of all pain is not a goal”
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 Drawing on policy review, clinical evidence, consultations with hospital staff & people who use opioids

e Consultation and review from key stakeholder organisations: Addiction Professionals, Royal College of
Psychiatrists, British Pharmacological Society, College of Mental Health Pharmacy, Royal Pharmaceutical
Society, Office for Health Improvement and Disparities.

|SSU€S addreSSEd: S Management Of drug
. . : o : - IWEEEE
1. Urine drug screen requirement prior to any OST prescription in hospital (U
(even where community Rx confirmed by local drug treatment service) )
UCLH Guideline
2. Low initial methadone dose (capped at 10mg, to be titrated 4hrly to Trust Wide
40mg max. day-one dose) o
:wr_ner f E‘S|:n[::;r|sc;r Use of medicines committee
e o . . . . eview By Date 03/01/2023
3. No provision for takeaway OST/continuity of care for patients with a Responsae Dvecor_ |
Monito_ring Use of Medicines Committee
community Rx who are discharged out-of-hours oo Aceencs ST
Related Trust Alcohol withdrawal guideline (link to be inserted when
LIS TR RN TTHTE I quidance published)
4. No provision for takeaway naloxone to address high risk of fatal overdose TN 1 o
in days following hospital discharge SN
Assessment
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BeSt p ra Ct' Ce p0| |Cy — Prevention and treatment of opioid withdrawal in hospital

Process outcome and key wins ey
y DIAGNOSIS AND CAUSES TREAT
1. Establish opicid dependency « Rx naloxone PRN for all patients on OST
* Community opioid substitution therapy (OST) Rx + NB: Do not prescribe OST if contraindications: head
* Regular heroin use (frequency, amount, route) g‘ﬂ-‘g acute respiratory depression, coma (see
1 1 1 1 1 1 * History of opioid withdrawal t
University College London Hospital amended in line with best ||, s of ovod withdrawal symptoms
£ 0Nduct physical examination Continuing community Rx:
. * Opioid withdrawal symptoms using clinically - Rx usual dose once daily (divided dosing BD if
p ra Ctl Ce te m p | ate . validated SCl:lring tool, eq., COWS cautions, patient preference, or to enable pain
* Polysubstance use (NB: alcohol withdrawal is a management)
. . . medical emergency; see local guidance [LINK]) « [For patients on methadone]: monitor for symptoms
1. Removed mandato ry urina |y5|s pre_OST prescr|b| ng 3_For patients on community Rx: of withdrawal: if withdrawal symptoms persist,
* Confirm medication, formulation, current dose, prescribe 5-10mg methadone PRN, max. daily dose
and whether consumption is supervised increase 10mg, max. weekly dose increase 30mg
e ege e . H ity ph. ist/ iber); confirm dat
2. Amended OST initiation schedule (increased initial dose 10mg e ety oI e | atingire-ttrating methadone:
. . supervised/patient if unsupervised) DAY ONE
- 20mg; max one day dose increased to 60mg under expert NB: Re-titrate OSTif last consumption reported | | + Rx 20mg starting dose methadone
’
. . as 3+ days from date of hospital admission + Monitor for symptoms of withdrawal 4-hourly
supervision ) - Rx additional 10mg PRN methadone 4-hourly up to

REQUEST 40mg total day-one dose

- If withdrawal symptoms persist, prescribe up to

. . Moni Il pati f ioid toxicity four hou
3.  Introduced takeaway OST for patients on community OST afe caen dose and then as perNEWS. 20mg o gay-one doss under expert
. . . . « If RR<12, oxygen saturation below target, or
prescription (with drug treatment service approval) reduced evelof consciousness: o OST | | Convert ttal day-one dose nto daypresrptin
+ If unresponsive: administer naloxone and Rx in divided doses (BD)

= Monitor for withdrawal symptoms; if withdrawal

it ist:
4. Introduced take-home naloxone T o @ ot eveyther

+ Inform Drug and Alcohol Liaison CNS of all {max. weekly dose increase of 30mg over day-one
. . . . patients prescribed OST in hospital dose); If day-one dose £40mg, can increase dose
Reviewed & approved by UCLH guidelines committees (3x) + Liaise wih local drug treatment servce for all by upo 10mg on day two

patients prescribed OST in hospital Initiatinalretitrating b :
+ See section on acute pain management (p.14) [:‘At::j:g Ye-titrating buprencrphine:

- NB: Only administer buprenorphine when
DISCHARGE withdrawal symptoms are present

+ Rx OST on day of discharge; Rx TTA naloxone + Rx 4mg buprenorphine
“ H - F tients admitted ity Rx: Arr. - Monitor for withdrawal symptoms 4-hourly; if
There were claps & cheers from the AMU (acute medical For patients admitted on community R ATENGE | | incrawal symptomms parsit, x addional 2mg
. . ” + For patients initiated on OST in hospital: Arrange PRN (up to 8mg total day-one dose)
unit) staff when we introduced the changes. Claps & cheers!! urgent appointment wih CDTS for day of DAY TWO ONWARDS
discharge - Convert total day-one dose into daily prescription
and Rx once daily
. . MEDL GUIDELINE DETAIL S . N . e

(Marisha, iHOST LSHTM Research Fellow) e * Monitor for withdrawal symptoms, R additional 4mg

CGC approval: [ ——— dose 4-hourly if required, up to 16mg day-two dose

This MEDL guideline is intended to support decision making by trained doctors and must be interpreted appropriately in the clinical context. it covers management for adult
patients only. The authors cannot be held responsible for their use. Only current on date printed. refer to insight for definitive version.
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e Fear and experience of opioid withdrawal in hospital is a barrier to timely
presentation and treatment completion.

* Hospital policies can underpin and perpetuate stigma towards PWUD

* Reviewed NHS Trust policies were inconsistent throughout the UK, many
included procedural barriers to timely withdrawal management.

 This is a modifiable issue!

e Policy change is possible, and a positive first step toward improving hospital
care for people who use drugs more broadly.

Our guideline to:
1. Default to trust—counter discriminatory attitudes toward people who use drugs

2. Reorientate perceptions of risk—applying a more balanced assessment of risk/benefit, where risk
also includes the risks of not prescribing OST

3. Remove harmful and stigmatizing language—using person-first terminology

4, Move toward parity with other patient groups—consulting people who use drugs as part of the
policy development process

/ y College London 1y \ I
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UCLH is leading a national NIHR-funded project to

improve Hospital Opioid Substitution Therapy (iHOST) @




LONDON
SCHOOLof

References HYGIENE

MEDICINE

Harris, M. et al. (2018) ‘Care and Prevent’: Rationale for investigating skin and soft tissue infections and AA
amyloidosis among people who inject drugs in London. Harm Reduction Journal. 15(1):23
https://pubmed.ncbi.nlm.nih.gov/29739408/

Wright et al. (2020). Prevalence and severity of abscesses and cellulitis, and their associations with other
health outcomes, in a community-based study of PWID in London. PLOS One 15(7):e0235350.
https://pubmed.ncbi.nim.nih.gov/32663203/

Harris, M. (2020). Normalised pain and severe health care delay among people who inject drugs in London:
Adapting cultural safety principles to promote care. Social Science and Medicine, 260:113183
https://pubmed.ncbi.nlm.nih.gov/32682207/

Harris M, Holland A, Lewer D, Brown M, Eastwood N, Sutton G, Sansom B, Cruickshank G, Bradbury M, Guest
|, Scott J. (2022). Barriers to management of opioid withdrawal in hospitals in England: a document analysis of
hospital policies on the management of substance dependence. BMC Medicine 20(151).
https://bmcmedicine.biomedcentral.com/articles/10.1186/s12916-022-02351-y



https://pubmed.ncbi.nlm.nih.gov/29739408/
https://pubmed.ncbi.nlm.nih.gov/32663203/
https://pubmed.ncbi.nlm.nih.gov/32682207/
https://bmcmedicine.biomedcentral.com/articles/10.1186/s12916-022-02351-y

